
Se
nd

 u
nd

el
iv

er
ab

le
 C

an
ad

ia
n 

ad
dr

es
se

s 
to

: k
el

ly
@

ke
lm

an
.c

a

PM
 #

40
06

50
75

SPRING 2012 • Volume 7

AND MORE...

IN THE SPOTLIGHT:Thomas SchmidtOPERATOR PROFILE:ken proos

Cities of the

future

Ottawa, On  |  April 22-24, 2012

WEAO Technical Symposium
and OPCEA Exhibition 



Cities of the

future
I N S I D E

11 principles for a city of the future 38

Toward balanced and sustainable water-energy 
management in the cities of the future 40

Energy from wastewater 52

Wastewater treatment for cities of the future 58

Urine separation 
– benefits beyond wastewater management?

 
61

Toronto’s advanced stormwater quality facility 
– is this the future of stormwater management? 64
[...]
the west coast for the 280,000 contrib-
utors to the sewage collection system 
serving the Victoria Capital Region 
District. Plans to provide additional 
treatment are currently under consider-
ation in both communities.

So what is next?

At the recent 2011 WEFTEC confer-
ence and exhibition in Los Angeles, a 
number of technical sessions and plant 
tours were devoted to various aspects of 
water (read ‘sewage effluent’) reclama-
tion and reuse. The State of California’s 
population is about 10% greater than 
Canada’s population. A big problem 
in California is that two-thirds of the 
population reside in the relatively arid 
southern part of the state, while two-
thirds of the precipitation occurs in 
the north. Consequently, Californians 
began to construct large aqueducts 
a century ago. They have become 
advocates of water conservation, and, 
as early as the 1960s, began to practise 
water reclamation and reuse widely.

Water reclamation and reuse 
facilities in California provide water for 
agricultural irrigation and industrial 
use, as well as wash water and flushing 
water for several municipal and com-
mercial applications. Reclaimed water 
is also used for injection into barrier 
wells to prevent saltwater intrusion, 
and for indirect potable water reuse. 
The latter is commonly achieved by 
using percolation basins to recharge 
potable water aquifers or by blend-
ing the reclaimed water with potable 
surface water sources. Figure 1 shows 
someone assaying the reclaimed prod-
uct water quality at a large ground-

water replenishment treatment plant in 
Orange County, California. 
Other US jurisdictions also practise 

water reclamation and reuse, most nota-
bly those located in the arid southwest. 
It is also practised in Hillsborough and 
Miami-Dade counties on the Florida pen-
insula to prevent saltwater intrusion into 
depleted freshwater aquifers. Overseas, 
water reclamation and reuse systems are 
in place in Singapore, Israel, and Aus-
tralia’s Greater Brisbane area. The latter 
instance was in response to the so-called 
drought of the century that occurred 
in southeast Queensland from 2000 to 
2008. Response strategies included:
•	 Demand management encompassing 

leak detection and repair, mains pres-
sure reductions, a media-awareness 
campaign, household water efficiency 
code requirements, rigid industrial 
water management programs, and 
enforcement of staged water restric-
tions. At the height of the crisis, before 
the rains returned, the dam storage 
level was down to 16% of normal 
supply, and officials moved to stage 
six of a seven-stage program of water 

Wastewater treatment  
for cities of the future
A. Warren Wilson, Ph.D., P.Eng., WPC Solutions Inc.

T H E M E  A R T I C L E  4 . 0

Figure 1:	The author is about to 
drink reclaimed product water from 
the Orange County Groundwater 
Replenishment System on  
October 18, 2011. He survived.

58   Spring 2012INFLUENTS



Cities of the

future

restrictions. At stage six, the combined 
residential, industrial, commercial, and 
institutional water demand bottomed 
out at 120 L/cap/d.

•	 The addition of advanced treatment 
facilities to existing secondary biologi-
cal nitrogen and phosphorus removal 
wastewater treatment plants.

•	 Upgrades to the water-supply grid to 
enable piped transfers among local 
communities as well as delivery of 
reclaimed water to the main supply res-
ervoir upstream on the Brisbane River.

•	 The construction of a seawater desali-
nation plant to supplement potable 
water supplies for the Gold Coast.

While such crisis conditions are not 
immediately evident in Canada, some arid 
regions in southern Saskatchewan, south-
ern Alberta, the BC southern interior, as 
well as areas in the Territories receive lim-
ited precipitation. Already in Regulation 
171/2007 under the Province of Alberta’s 
Water Act, the provincial government has 
imposed a moratorium on issuing new 
water licenses in the Bow, Oldman, and 
South Saskatchewan River basins. This 
directly impacts one-third of the prov-
ince’s growing population.

A multiple barrier approach is used 
when implementing a system for indirect 
potable water reuse. The following scheme 
is an example of such an approach:
•	 Source management of contaminants 

discharged to the sewage collection 
system to eliminate or minimize spe-
cific undesirable contaminants.

•	 Secondary biological wastewater 
treatment to remove gross pollutants 
and biodegradable organic matter, as 
well as phosphorus and nitrogen.

•	 Microfiltration to remove fine particu-
late and colloidal matter.

•	 Reverse osmosis to remove much of 
the remaining soluble organic and 
inorganic matter.

•	 Advanced oxidation processes, 
including the use of UV radiation and 
ozonation and/or hydrogen peroxide 
to remove microconstituents, such as 
pharmaceuticals, hormones, nitrosa-
mines, and other chemicals of concern.

•	 Stabilization of the product water to 
meet pH and corrosion requirements.

•	 Disinfection of the product water 
before delivery.

•	 Blending of the product water with the 
conventional potable water supply.

•	 Treatment of the blended water in 
the potable water treatment plant 
before delivery to consumers.

In all, it is a comprehensive and com-
plex treatment train.

Are there issues with 
water reclamation?

Yes, there are, not the least of them 
being public acceptance, how such 
systems should be regulated, and 
capital and operating costs. The more 
mundane technical issues, such as mem-
brane fouling, brine disposal, and injec-
tion well clogging pale in comparison.

Presuming that the financial and 
technical issues can be overcome, the 
paramount requirement for a successful 
water reclamation and reuse scheme is 
public acceptance. A well-conceived and 
well-implemented public consultation 
program is essential. There are several 
examples of projects in the US and else-
where from which lessons can be learned 
on what works and what doesn’t work to 
gain political and public support.

In general, comprehensive regula-
tions governing reclaimed water quality 
are found only in jurisdictions where 
water supplies are limited. Further-
more, the greater the chances for 
human contact during the reclaimed 
water use, the more stringent the water 
quality requirements are likely to be. 
The widely cited California Depart-
ment of Public Health Title 22 regula-
tions are intended for a broad spectrum 
of agricultural, industrial, commercial, 
and municipal reclaimed water uses. 
The CDPH has also published draft 
regulations for indirect potable water 
reuse. A revision to the current draft 
regulations is expected in late 2012.

The cost of producing reclaimed 
water for indirect potable water reuse 
is substantial. For example, the project 
cost of the 265,000 m3/d microfiltration 
+ reverse osmosis + advanced oxida-
tion groundwater replenishment system 
completed in 2008 by the co-operative 
efforts of the Orange County Water Dis-
trict and the Orange County Sanitation 
District in the greater Los Angeles area 
was US$481 million. The production 
cost of the reclaimed water is US$0.73 
per cubic metre. These figures do not 
include the cost of the secondary waste-
water treatment plant that provides the 

feedstock to the water reclamation plant 
or the product water distribution cost. 

Back to the future?

‘Sustainability’ is this decade’s buzz-
word. My laptop’s dictionary tells me 
that ‘sustainable’ is an adjective meaning 
‘able to be maintained at a certain rate or 
level, conserving an ecological balance by 
avoiding depletion of natural resources.’ 
In the water business, this definition 
evokes such issues as water quality, water 
conservation, energy conservation, and 
climate change, among others.

The feature technical presentation in 
the opening session of WEFTEC 2011 
was the Association of Environmental 
Engineering and Science Professors 
lecture by Dr. Perry L. McCarty of 
Stanford University. Google him and see 
what you get—it is impressive. The title 
of his lecture was Toward Sustainability 
in Water Resources.
In his lecture, Dr. McCarty questioned 

the wisdom of continuing on the pres-
ent path of intensive resource consump-
tion wherein potable water sources are 
used for all purposes. As an alternative 
approach, he pointed to age-old prac-
tices in several Asian countries where 
energy is recovered from wastewater 
using anaerobic technology, and both the 
nutrient value contained in the residual 
sludge and the treated effluent are used 
for agricultural purposes. Usually, this is 
done employing relatively small treatment 
systems distributed throughout the com-
munity. He noted that there are already 
more than 600 anaerobic treatment 
systems operating on industrial wastes 
in the United States, so there is consider-
able North American experience with the 
technology, albeit not in municipal appli-
cations. Furthermore, recent research on 
anaerobic treatment methods shows much 
promise to reduce the resource consump-
tion and net cost inherent with current 
municipal wastewater treatment practices 
that typically rely on aerobic methods. He 
thinks that anaerobic treatment systems 
could be the way of the future. 
To support this paradigm shift, Dr. 

McCarty presented the following facts 
for typical US domestic wastewater:
•	 The energy requirements for treat-

ment generally increase with 
increasing degrees of treatment. 
Approximate values are:

59   Spring 2012INFLUENTS



Cities of the

future

–	 0.6 kWh/m3 of wastewater treated 
in a conventional (non-nitrifying) 
activated sludge treatment system,

–	 0.8 kWh/m3 for nitrifying acti-
vated sludge,

–	 1.0 kWh/m3 for membrane biore-
actor treatment, and

–	 2.5 kWh/m3 for treatment includ-
ing reverse osmosis.

•	 About 1.9 kWh/m3 of energy is 
potentially recoverable from the 
organic matter in wastewater.

•	 Particularly when cogeneration is 
used for combined heat and power 
recovery, anaerobic treatment 
systems have the potential to be net 
energy producers compared with 
aerobic treatment systems.

•	 In aerobic treatment systems, the 
amount of excess biosolids produced 
requiring ultimate disposal is about 
0.5 kg per kg of COD removed. 
The excess biosolids production in 
anaerobic treatment systems is about 
one-tenth of this amount or less.

•	 About 0.8 kWh of energy is required 
to produce chemical fertilizer 

containing the equivalent amount 
of nitrogen in one cubic metre of 
domestic wastewater.

A focus of Dr. McCarty’s research 
is on the development of anaerobic 
treatment processes for typical North 
American domestic wastewater. The 
concept currently advocated is to 
reclaim the organic carbon in the 
wastewater in the form of methane 
gas that can be used in a cogeneration 
system for heat and power generation. 
Nitrogen and phosphorus nutrients 
originating in the raw wastewater 
would be left behind, which makes the 
anaerobically treated effluent espe-
cially suitable for irrigation. Near the 
conclusion of his lecture, he presented 
a process flow schematic for a treat-
ment system consisting of:
•	 primary sedimentation for removal 

of settleable solids,
•	 an upflow anaerobic fluidized bed 

reactor with granular activated 
carbon as the media,

•	 an anaerobic membrane bioreactor 

also containing suspended granular 
activated carbon media,

•	 a stripping column to remove 
residual dissolved methane from the 
anaerobically treated effluent,

•	 an anaerobic digester to produce 
methane from the primary sludge, and

•	 a cogeneration system fueled by 
the produced methane gas for heat 
recovery and power generation.

Both anaerobic bioreactors are oper-
ated with long solids retention times 
(several days) and short hydraulic reten-
tion times (a few hours). Preliminary 
indications are that the gentle rubbing 
of the granular activated carbon on the 
membrane surfaces in the anaerobic 
membrane bioreactor prevents fouling 
of the membranes.

Such a treatment system based 
on the well-established anaerobic 
treatment process could be part of a 
sustainable future for either large-scale 
centralized treatment plants or smaller 
distributed treatment plants serving our 
cities of the future. 

Water and Wastewater Storage Tanks

TM

 
POTABLE WATER TANKS  |  WASTEWATER TANKS   |  ONSITE SEPTIC TANKS 

GREASE INTERCEPTORS |  RAINWATER HARVESTING  |  STORMWATER MANAGEMENT  |  OIL/WATER SEPARATORS  

ZCL Composites is North America’s 
leading manufacturer of fibreglass 
storage tanks making them the 
increasingly popular alternative to 
concrete. 

Features include:
l 3,000 to 119,000 litres
l Rustproof, long-lasting fibreglass
l Watertight Design
l NSF listed for use in 
       potable-water applications
l Lightweight, easy to install
l H-20 load rated
l Wide range of accessories

780.466.6648
www.zcl.com

60   Spring 2012INFLUENTS



Cities of the

future

 M
any people working in 
wastewater management 
today have some familiarity 
with the concept of urine 

separation or urine diversion. In simple 
terms, urine is (1) collected separately at 
the source through dual-compartment 
toilets and waterless urinals, (2) ‘trans-
ported’ by some means to potentially 
very near or more distant locations, and 
(3) used either as a fertilizer, subsequent 
to varying degrees of stabilization or 
pre-processing, or treated for disposal. 
Such countries as Sweden and Switzer-
land have expended notable effort to 
date on the topic, and pilot projects have 
been conducted in countries in Africa, 
Asia and Europe. First in the United 
States, the Hampton Roads Sanita-
tion District has implemented urine 
separation in its new Operations Center 
Complex, where the district will truck 
the collected urine to its Nansemond 
WWTF side-stream struvite crystalli-
zation-based nutrient recovery facility 
(Jimenez, 2011; Balzer, 2011).
The recent Water Environment 

Research Foundation (WERF) study 
by LeMonde Fewless et al. (2011) 
provides an excellent summary of the 
global state of knowledge and experi-
ence. This work also suggests possible 
benefits of urine separation from a 
primarily wastewater management 
perspective, while recognizing compre-
hensive economic and environmental 
life cycle analyses will be needed to 
fully understand the benefits that may 
be realized, including:

•	 reduced energy requirements at 
wastewater treatment facilities;

•	 reduced nutrients, 
pharmaceuticals, and hormones in 
facility effluents;

•	 reduced wastewater volume 
generation;

•	 more efficient blackwater 
anaerobic digestion;

•	 integration with other 
decentralized wastewater 
management systems; and

•	 a potentially reduced carbon 
footprint compared with 
production and utilization of 
synthetic nitrogen fertilizers.

Typically, the casual questions 
asked about urine separation relate to 
the details of how it could be done, 
where has it been implemented, what 
are the social and regulatory issues, 
and why we should consider doing 
so in the first place. This article 
focuses on the ‘why’ question, beyond 
the points noted above, because 
the broad answer is often not fully 
understood, or at least not effectively 
communicated, within the wastewater 
community. This is an important 
issue because the potential benefits of 
urine separation may extend beyond 
the realm of wastewater management 
and into the global ‘reactive’ nitrogen 
cycle, where this latter context 
could be an important driver for 
its implementation. Therefore, the 
following discussion concentrates on 
this context.

Setting the stage

Stepping back in time to the agricultural 
Green Revolution of the 1960s is likely 
the best place to start in terms of under-
standing the potentially broad benefits 
of urine separation. Here we find that a 
combination of newly-developed food 
crop varieties grown with inorganic fertil-
izers and irrigation water—with improved 
agronomy and modern pesticides—have 